
10
/1

7/
20

19
 1

:5
4 

PM

U
ni

t N
um

be
r

Ap
pl

ic
an

t
Pr

oj
ec

t
N

itr
og

en
 R

ed
uc

tio
n

FD
EP

 R
eq

ue
st

W
M

D
 R

eq
ue

st
Lo

ca
l M

at
ch

O
th

er
 F

un
di

ng
To

ta
l

AP
P0

1
Ba

y 
La

ur
el

 C
CD

D
O

n 
To

p 
of

 th
e 

W
or

ld
 N

or
th

 A
dv

an
ce

d 
W

W
TF

*
   

   
   

   
   

   
   

   
  1

5,
85

6 
32

5,
00

0
$ 

   
   

   
   

12
5,

00
0

$ 
   

   
   

   
89

5,
50

0
$ 

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

 
1,

34
5,

50
0

$ 
   

   
  

AP
P0

2
M

ar
io

n 
Co

un
ty

N
W

RW
W

TF
 E

xp
an

sio
n

   
   

   
   

   
   

   
   

   
  2

,0
17

 
6,

85
0,

00
0

$ 
   

   
  

[...]
Annual Average Daily Flow (MGD)

TN to PAR/Hayfield (mg/L) 6.2 3.0

% flow to PAR 75% 75%

% flow to Hayfield 25% 25%

TN to Reuse (mg/L) 6.2 3.0

% Biosolids Applied to Site 100% 0%

TN Biosolids Applied to Site (lbs) 104,361 0

Inputs Value Unit Note

Projected annual TN input - PAR 8,897.62          lbs/yr 75% Attenuated

Recharge Factor 0.90 Multiplier From Table

Projected annual TN input - Hayfield 4,648.55          lbs/yr 60% Attenuated

Recharge Factor 0.90 Multiplier From Table

Projected annual TN input - Biosolilds 31,308.16       lbs/yr 70% Attenuated

Recharge Factor 0.90 Multiplier From Table

Anticipated annual TN input - PAR 4,305.30          lbs/yr 75% Attenuated

Recharge Factor 0.90                 Multiplier From Table

Anticipated annual TN input - Hayfield 2,249.30          lbs/yr 60% Attenuated

Recharge Factor 0.90                 Multiplier From Table

Anticipated annual TN input - Biosolids -                   lbs/yr 70% Attenuated

Recharge Factor 0.90                 Multiplier From Table

WWTF Effluent Load Reduction (lbs/year) 6,292               

Biosolids Load Reduction (lbs/year) 28,177             

2.500



FY2020 FDEP Springs Funding Multi Year Funding Application Spreadsheet

I. TOTAL PROJECT COST II. Year 1 - Project Funding Breakout

C
o
u
n
t

DEP/State 
Funding 
Amount

Local Match 
Amount

WMD Match 
Amount

Third Party 
Match

TOTAL 
Project Cost

DEP/State 
Funding 
Amount

Local 
Match - 
Cash

Local  
Match - In-

kind 
Efforts

Local Match 
- 

Companion 
Projects

Local  
Match - 
Other

WMD  
Match - 
Cash

WMD 
Match - In-

kind 
Efforts

WMD 
Match - 

Companio
n Projects

WMD 
Match - 
Other

Third 
Party 

Funding

TOTAL 
Year 1 

Funding

DEP/State 
Funding 
Amount

Local Match - 
Cash

Local  
Match - In-

kind 
Efforts

1  $ 22,535,000  $ 25,385,000  $   2,850,000  $             -    $ 50,770,000  $ 325,000  $ 895,000  $ 125,000  $   5,800,000  $   5,980,000 
2  $                -    $                -    $                -    $             -    $                -   
3  $                -    $                -    $                -    $             -    $                -   
4  $                -    $                -    $                -    $             -    $                -   
5  $                -    $                -    $                -    $             -    $                -   



FY2020 FDEP Springs Funding Multi Year Funding Application Spreadsheet

C
o
u
n
t

1
2
3
4
5

II. Year 2 - Project Funding Breakout      III. Year 3 - Project Funding Breakout      III. Year 4 - Project Funding Breakout

Local 
Match - 

Companio
n Projects

Local  
Match - 
Other

WMD  
Match - 
Cash

WMD 
Match - In-

kind 
Efforts

WMD 
Match - 

Companio
n Projects

WMD 
Match - 
Other

Third 
Party 

Funding

TOTAL 
Year 2 

Funding

DEP/State 
Funding 
Amount

Local Match 
Amount

WMD  Match 
Amount

Third 
Party 

Funding

TOTAL 
Year 3 

Funding

DEP/State 
Funding 
Amount

Local Match 
Amount

WMD  
Match 

Amount

Third 
Party 

Funding

TOTAL 
Year 4 

Funding

 $ 625,000  $ 10,945,000  $ 12,495,000  $ 1,550,000  $    5,465,000  $  6,015,000  $ 550,000 



BLCCDD FY 2021 Springs Funding Application

Project
Engineering 

(Design)

Engineering 

(SDCs)
Land Totals

Engineering 

(Design)

Engineering 

(SDCs)
Construction Totals

Engineering 

(Design)

Engineering 

(SDCs)
Construction Totals

OTOW North 2.50 MGD AWT WWTF 500,000$        500,000$        250,000$        300,000$        10,000,000$  10,550,000$  600,000$        20,000,000$  20,600,000$  

Wastewater Transmission System 

Improvements 150,000$        150,000$        50,000$          30,000$          525,000$        605,000$        90,000$          1,200,000$     1,290,000$     

- Force Main ($1.875M)

- Master LS ($450K)

Reclaim Transmission System 

Improvements 250,000$        250,000$        150,000$        100,000$        1,000,000$     1,250,000$     100,000$        3,000,000$     3,100,000$     

- 5 MG GST ($3.8M)

- HSP ($600K)

- Misc ($600K)

Land 445,000$        445,000$        -$                 -$                 

Totals 900,000$        -$                 445,000$        1,345,000$     450,000$        430,000$        11,525,000$  12,405,000$  -$                 790,000$        24,200,000$  24,990,000$  

BLCCDD Local Match Amount 450,000$        445,000$        895,000$        225,000$        215,000$        5,540,000$     5,980,000$     -$                 395,000$        12,100,000$  12,495,000$  

DEP/State Funding Amount 325,000$        325,000$        150,000$        165,000$        5,485,000$     5,800,000$     -$                 345,000$        10,600,000$  10,945,000$  

WMD/CFI Match Amount 125,000$        125,000$        75,000$          50,000$          500,000$        625,000$        -$                 50,000$          1,500,000$     1,550,000$     

Notes

1. One half of the $445,000 land acquisition by BLCCDD in FY 2021 is credited by DEP in FY 2022 under the Construction column.

FY 2021 FY 2022 FY 2023



Engineering 

(Design)

Engineering 

(SDCs)
Construction Totals

Engineering 

(Design)

Engineering 

(SDCs)
Construction Totals

Engineering 

(Design)

Engineering 

(SDCs)
Construction Grand Total BLCCDD FDEP CFI

300,000$        10,000,000$  10,300,000$  -$                 750,000$        1,200,000$     40,000,000$  41,950,000$  20,975,000$  20,975,000$  

30,000$          600,000$        630,000$        -$                 200,000$        150,000$        2,325,000$     2,675,000$     1,337,500$     1,337,500$     

100,000$        1,000,000$     1,100,000$     -$                 400,000$        300,000$        5,000,000$     5,700,000$     2,850,000$     2,850,000$     

-$                 -$                 -$                 -$                 445,000$        445,000$        222,500$        222,500$        

-$                 430,000$        11,600,000$  12,030,000$  -$                 -$                 -$                 -$                 1,350,000$     1,650,000$     47,770,000$  50,770,000$  25,385,000$  22,535,000$  2,850,000$     

-$                 215,000$        5,800,000$     6,015,000$     -$                 -$                 -$                 -$                 675,000$        825,000$        23,885,000$  25,385,000$  25,385,000$  

-$                 165,000$        5,300,000$     5,465,000$     -$                 -$                 -$                 -$                 475,000$        675,000$        21,385,000$  22,535,000$  22,535,000$  

-$                 50,000$          500,000$        550,000$        -$                 -$                 -$                 -$                 200,000$        150,000$        2,500,000$     2,850,000$     2,850,000$     

Totals DistributedFY 2024 FY 2025 Totals





This application should be completed and emailed with the appropriate calculations and map to 
Meagan.Finneran@swfwmd.state.fl.us by 5:00PM on October 4, 2019. 

FY2021 FDEP Springs Funding Application for 
Projects within the Southwest Florida Water 

Management District

Yes No

Applicant Information 

Entity Name:   

Is the Entity designated as an economically disadvantaged community? 

Project Manager Name:   

Project Manager Address:  

Project Manager Phone Number:   

Project Manager Email Address:  

Project General Information 

Project Name: 

Project Type: 

Project Benefit

Quantity of Water Made Available (mgd):

Land Acquisition (acres):

Nitrogen Reduced (lbs/year):

Sediment Reduced (lbs/year):

Please download the the FDEP Springs Funding guidance document.  Benefit calculations should 
be provided demonstrating how the benefit calculation was derived. A Map should be included 
showing the area of the project and depict notable features. 

Revised 08/13/2019

Marion County Utilities

Bob Titterington, P.E.

11800 S US HWY 441, Belleview, FL 34420

(352) 307-4630

Bob.Titterington@marioncountyfl.org

Northwest Regional Wastewater Treatment Facility (NWRWWTF) Expansion

Waste Water Collection & Treatment (Complete Form A)

N/A

N/A

2,017

N/A

https://floridadep.gov/files/springs-funding-guidance-and-memopdf
mailto:meagan.finneran@swfwmd.state.fl.us


Is this a multiyear project? 

If this is a multiyear funding request, please download the multiyear funding request 
spreadsheet, complete the form, and send in with this application.

Please provide a full description of the project. If this is a multiyear funded project, 
please provide a description of the complete project, beginning to end, and a 
description explaining what phase will be covered by this funding request application. 

What is the anticipated start and end date for the work that will be conducted under this 
funding request? 

Start Date: End Date:

Yes No

Revised 08/13/2019

The NWRWWTF expansion project is an initiative by the County to improve wastewater 
treatment and expand the capacity at the existing WWTF. This project consists of 
constructing a new 0.800 MGD treatment process with biological nutrient removal, two 
clarifiers, flow splitting structure, a combination sludge holding and equalization basin, new 
headworks and screening structure, rehabilitation of the existing lift station, construction of 
filter structure and installation of disc filters, expansion of the existing chlorine contact 
basin, constructing a new dewatering building, new RAS/ WAS pumping system, new 
MCC room, new back-up generator, new effluent pump station, and associated yard 
piping.  This facility produces reclaim water and would continue to produce it with this 
expansion. The existing facility currently treats to an average 46.3 mg/L of Nitrogen as 
total nitrogen (TN). The new facility will be designed to treat to advanced water treatment 
(AWT) standards of 5 mg/L of biochemical oxygen demand (BOD), 5 mg/L of total 
suspended solids (TSS), and 3 mg/L of TN. This will result in a net decrease in nitrogen 
loading to the springshed. To date, the County has (1) completed an alternatives analysis 
for expanding and improving the facility, (2) completed construction of the temporary disc 
filter and (3) hired a consultant to design the expansion. In addition to improving nutrient 
removal, the increased capacity at the WWTF will allow Marion County to move forward 
and accomplish package wastewater plant removals and septic to sewer initiatives in the 
area. The County is currently in design and is anticipating 60% plans and permit by 
October 2019.  Construction is anticipated to begin in the spring of 2020 and continue 
through the fall of 2022.

3/2020 11/2022

https://www.swfwmd.state.fl.us/sites/default/files/calendar/FDEP%20Multi%20Year%20Funding%20Spreadsheet.xlsx


Project Location Information (please submit a map with this application) 

County 

Latitude (decimal degrees) 

Longitude (decimal degrees) 

What is the spring name that will receive the benefit? 

Is this spring deemed impaired? 

What is the distance from the project to the spring receiving the benefit ? 

Is this project in a springshed?  If so, specify which one. 

Is this project within a BMAP boundary? 

Is this project within a PFA boundary? 

Is this project listed in the BMAP project list? 

Yes

Yes

Yes

No

No

No No, but will be in an update

Is this project listed in a recovery strategy, prevention strategy, or regional water supply plan as 
benefiting an MFL? Yes No

Please list any restoration plans, prevention plans, recovery plans, or long term local water 
quality or quantity strategy plans this project is part of. 

Revised 08/13/2019

Marion

29.213688

-82.252551

Rainbow

Yes, with a BMAP or RAP

approx. 13.5 miles

Rainbow

N/A



Previous FY2020 Future Total 
FDEP Springs 
Funding 
WMD CFI 
Funding 
Local Funding 

Other Funding 

Total 

In the event this project is not awarded CFI funding, please use the table below to reflect how 
the costs will be handled without CFI funding. If CFI funding was not applied for, please move 
to the next section. 

Yes

Project Funding Information 

Are you applying for CFI funding this fiscal year? Yes No

Have you received springs funding or CFI funding for this project in the past? 

Enter the funding amount that has been received and/or is being request: 

No

Previous FY2020 Future Total 
FDEP Springs 
Funding 
Local Funding 

Other Funding 

Total 

Revised 08/13/2019

$ 0.00 $ 0.00 $ 6,850,000.00

$ 0.00

$ 6,850,000.00

$ 3,425,000.00 $ 3,425,000.00

$ 1,883,032.73 $ 3,425,000.00

$ 13,700,000.00

$ 0.00

$ 0.00 $ 5,308,032.73

$ 0.00 $ 0.00 $ 0.00

$ 0.00$ 1,883,032.73

$ 0.00

$ 15,583,032.73

$ 0.00 $ 6,850,000.00 $ 0.00 $ 6,850,000.00

$ 1,883,032.73 $ 6,850,000.00 $ 0.00 $ 8,733,032.73

$ 0.00 $ 0.00 $ 0.00 $ 0.00

$ 1,883,032.73 $ 13,700,000.00 $ 0.00 $ 15,583,032.73



If this is a multiyear funding request, please download the multiyear funding request 
spreadsheet, complete the form, and send in with this application.

Please download the the FDEP Springs Funding guidance document.  Benefit calculations 
should be provided demonstrating how the benefit calculation was derived. A Map should be 
included showing the area of the project and depict notable features. 

Provide any additional information below that is pertinent to the review of this application.  
Include information on any existing ordinances, capital improvement plans, or master plans.

Don't forget to submit
 Benefit Calculations

 Map 
Form A (Wastewater Collection and Treatment Projects)

Form B  (Water Quantity Projects & Reuse)
Form C (Land Acquisition Projects)

Please contact Frank Gargano at 
Frank.Gargano@swfwmd.state.fl.us  
with any questions prior to submittal. 

Revised 08/13/2019

In 2013, the Marion County Land Development Code (LDC) was modified to required 
WWTFs to meet the following annual average reclaimed water limitation for total 
nitrogen by 2019: (a) 3.0 mg/L for facilities having a design average daily flow 
(DADF) equal to or greater than 100,000 gallons per day; or (b) 6.0 mg/L for facilities 
having a DADF less than 100,000 gallons per day. Marion County has also enacted 
water conservation, through the LDC, which provides requirements for landscape 
irrigation with a reclaim water policy, enforceable irrigation schedule, and fertilizer 
application rates. The County also has several water conservation initiatives 
including the Toilet Rebate Program, the Efficient Irrigation Audit Program, the 
Landscape and Irrigation Retrofit Rebate Program, as well as public education 
outreach which includes Summer Workshops which focus on water conservation and 
providing water conservation kits to all Marion County Utility customers. 
This project will reduce nutrient loading to the Rainbow Springs springshed. The 
springshed has an established total maximum daily loading (TMDL) and adopted 
basin management action plan (BMAP) as of December 2015. The nitrogen loading 
from the facility at the Average Daily Flow of 0.064 million gallons per day is 
approximately 9,056 pounds per year. Assuming we treat the same amount of 
wastewater per day (no growth in the springshed) the nitrogen loading for the 
improved facility will be about 587 pounds per year. Therefore the overall anticipated 
reduction of total nitrogen, according to FDEP Guidelines, will be approximately 
2,017 pounds per year. This area of the County is experiencing growth from 
development, so the actual benefit to the springshed should increase over time. 

mailto:frank.gargano@swfwmd.state.fl.us
https://floridadep.gov/files/springs-funding-guidance-and-memopdf
https://www.swfwmd.state.fl.us/sites/default/files/calendar/FDEP%20Multi%20Year%20Funding%20Spreadsheet.xlsx


Form A: Wastewater Collection & Treatment Projects Only

What is the name of the wastewater treatment facility where the project intends to send flows once connected to sewer:

What level of treatment is offered at the wastewater treatment facility? 

At the wastewater treatment facility, where is the final treated wastewater sent? 